Magnet test report

QR/QM-12 A/0
Order No. A20250200015 Batch No / lagnetization or no| Magnetization
Performance N52 Size L10*3*2mm Coating NCN
Quantity 2000 Sampling method | spot check | sampling amount 20
content @ @ @ . .
> Maximum surface magnetic force
projec 10 3 2
standard +0.05 +0.05 +0.05 N S
unit mm mm mm Gs
1 9.98 2.99 2.03 3540 3570
2 9.97 3.01 2.04 3530 3590
3 1001 | _2:98( 1.99 3550 3560
4 1000 | 3002 o Dek 2.01 3530 3600
5 9.98 Z9807 04 3540 3570
6 9.97 2,99 199 3550 3590
7 9.95 3.02 2.03 3530 _—~€ 1)« 3600
8 10.00 2.98 2.00 35507/ 043560
9 9.99 3.01 2.04 3530 £0:OF 0
10 10.01 3.00 1.99 3540 ~ 1 3580
11 9.98 2.98 2.01 3530 3560
12 9.97 3.01 2.02 3550 3570
13 10.00 3.03 2.04 3530 3590
14 9.98 298777 1.99 3540 3600
15 1001 | 32 NJpq 203 3530 ) 3560
16 10.00 283507 2 355@ 77/ SJ pg 3600
17 9.96 Goi 2" 1.99 3540 Pu A7 N3570
18 9.98 502 2.01 35300 o2 3600
19 10.02 2.98 2.03 3550 = 3560
20 10.01 3.01 2.01 3540 3610
Max 10.02 3.03 2.04 3550 3610
Min 9.95 2.98 1.99 3530 3560
Avg 9.99 3.00 2.02 3539.00 3582.00
judgement result OK OK OK OK
Test Conclusion m 7%0% pass

Inspector:FE7K 4 ?\J

tstaff: FEIf

Date:2025-4-24
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